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UMC HEART FAILURE ADMISSION ORDERS
	PATIENT ID LABEL


     A UMC Health System Performance Improvement Initiative for use in all units where patients with heart failure are admitted
          (  Denotes guideline requirement                    LVEF (if known) ________________________   NYHA Class___________________

1. Attending Physician:____________________________________ Resident/Fellow: ______________________________________


(    Consult: __________________________________________________________    
( New Onset      (  Exacerbation

               _________________________________________________________________

2. Status:
(  Medical Floor       ( CICU           (  ICC (5EAST)     ( ______ ICU      (  Telemetry    (   Full Admission     (Observation

3. Code Status:     (  Full Code     (  DNR/DNI     (  Comfort Care       (  Other _________________________________________

4. Co-Morbidities: ____________________________________________________________________________________________

                                  ____________________________________________________________________________________________

5. Condition:   
(  Stable     (  Fair     (  Serious     (  Critical

6. Allergies:     (  NKDA     Allergic to: ___________________________________________________________________________  
7.  Nursing:     

(  Vital Signs every     (  4hrs     or      (  _____________________       Notify MD for __________________________________

(  Weight on admission & daily 

(  Strict Intake and output and record 

(  Diet:     (  2 g/day sodium     (  ___________ mL fluid/day restriction       (  ________ kcal consistent carbohydrate diet

           (  Other_________________________________________________________________________________________

(   Activity:   (  Bedrest   ( Up with assist   (  Bedside commode   (  Bathroom privileges   (  Ambulate__________________

8. Laboratory/Diagnostics: (do not repeat if done in the ec unless otherwise indicated)
(  CPK -MB NOW & every _______ hrs X_________         (  Troponin T NOW & every ________ hrs X __________

(  CBC
   ( w Differential


(  Now

(  AM



(  NT-proBNP




(  Now        
(  AM

(  Basic metabolic profile
   (  Mg     (  PO4    
(  Now 

(  AM


(  Liver Function tests          

(  Now

(  AM

(  PT/INR                            (  PTT
(  Now

(  AM

(  Fasting Lipid Profile


(  AM

(  Digoxin level           (  TSH (consider in new onset HF)    (  Urinalysis




(  ECG  (Chest must be marked appropriately)           (  Now              (  AM             (  Daily     (  PRN Chest Pain


(  CXR     (  PA and lateral
   (  Portable                  (  Now              (  AM







(  Echocardiogram (( if not performed in last 6-12 months, prior LVEF is not documented, or if acute clinical change)

(  Reason Echo NOT ordered___________________________________________________________________________

( Other: __________________________________________________________________________________________________


9. Respiratory therapy:
(  Respiratory Care Plan


(   SaO2 Monitoring   


(  O2 @ ____ liters per ______________________



(  Vent Settings:    ______ Settings    ________ FIO2    
__________ Rate      __________ TV   _______Peep



(  ABG   
    (  NOW
   ( Every AM
         (  Every 8 hours 
   ( 1 hour after Vent changes
10. IV:       
(  Maintain saline lock      (  INT for blood draws. Flush with NS q 4 hours and prn.    (  Routine central line care and flushes     

(  Continuous IV fluids________________________________ to run at ________________________ml/hr

11. MEDICATIONS:  Refer also to Admission Medication Reconciliation Form and Discomfort Orders
( ACEI or ARB:  *For EF < 40%, Unless contraindicated as listed here: __________________________________________


     (  ACEI: ______________________    ______mg  PO ______   OR  ( ARB: ___________________    ______mg  PO ______

     (  Aspirin ____________ mg PO NOW and daily.  Contraindicated as listed here:______________________________________     



     (  Beta Blocker: ______________________   ___________ mg  PO ________ (hold for SBP < _________ or HR <__________)



          Contraindicated as listed here: _____________________________________________________________________________

(  Clopidogrel (Plavix) 300 mg PO NOW 
(  Clopidogrel (Plavix) 75 mg PO   ( NOW ( Daily

(  Statin: ______________________________   __________mg PO Daily

      Contraindicated as listed here: ____________________________________________________________________________

          (  Diuretic: ______________________________________________________________________________________________

          (  Potassium: ____________________________________________________________________________________________

          (  Magnesium: ___________________________________________________________________________________________

          (  Spironolactone: ____________mg  PO  _____________________________________________________________________
          (  Digoxin: ______________________________________________________________________________________________

        (  Nitrate: _______________________________________________________________________________________________

          (  Other anti-lipid medication: _______________________________________________________________________________

12. PROPHYLAXIS:

      DVT:



     (  Heparin 5000 units SQ                ( Q 12 hours

    ( Q 8 hours


     (  Enoxaparin (Lovenox) ______________ 
 mg   SQ _______________________________
    



     (  SCDs                              (  Foot Pumps
                      
(  TED Hose

          (  Other:   _______________________________________________________________________________________________

           GI:   



     (  Proton Pump Inhibitor:  __________________________________________________________________________________

          (  H2 Blocker:  __________________________________________________________________________________________

          (  Other:  _______________________________________________________________________________________________


13. IMMUNIZATIONS:  
Influenza Vaccine (October through March) 

All eligible patients will receive the influenza vaccine 0.5 mL IM prior to discharge as per Standing Delegation Order.
(  Unless contraindicated as listed here: _____________________________________________________________

Pneumococcal Vaccine  

All eligible patients will receive the pneumococcal vaccine (Pneumovax) 0.5 mL IM prior to discharge as per Standing

 Delegation Order. 

(  Unless contraindicated as listed here: _____________________________________________________________

14. Patient Counseling:  

(  Provide smoking cessation counseling for patients with history of smoking cigarettes within the past year.
(  Nutrition consult and counseling       (  Cardiac Rehab Referral        (  PT/OT consult          
( Social Services consult

( Provide and document HF Discharge Instructions given 

Patient ID Label





Patient ID Label








(  VO  (  TO   ( Read back

Order taken by Signature: ________________________________________Date/Time: _______________________________
Physician Signature __________________________________________Date/Time_______________________________
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